

6589C 10) 1

SQ 058

Date 27/06/2011
Folio 8/11
Author APLATTEUW



BECK-CRESPEL

Secret to performance - Tightening up on performance

Certificat d'essais / Test Certificate NFEN 10204.3.1
NR 11145/46 - 1495/178 - 16640

VOTRE/YOUR REF N° 3216

Poste/Item 9 THREADED BARS M16X5200(ABOUT 5.2M)
Qte/Qty 250 EN10269 1 7225/ASME SA320 L7/ASME
SA193 B7 / ENISO 898-1 8 8
Part nr KAP19371161000
LAGERPLATS : K3-11

M16
Coulée : AG0451

Normes/Standard EN10269 1:7225/ASME SA320 L7/SA193 B7 ISO 898-18.8

ANALYSE/HEAT ANALYSIS

C	Mn	Si	S	P	Cr	Mo
0.42	0.88	0.21	0.006	0.008	0.99	0.22

CARACTERISTIQUES MECANIKES/MECHANICAL TEST

Rm MPa	Rp0.2% MPa	A% 4D	A% 5d	Z%	KV -101°C Joules	HB
976	920	19	18	59	30/31/33	283

TEST N°75997

KV +20°C Joules						
100/101/100						

MATERIAL ACCORDING TO STANDARD ASME EDITION 1998 + ADDENDAS 07/1999 + 07/2000

Etat de livraison : Trempe Revenu
Delivery state : Quenched and Tempered
Contrôle visuel et dimensionnel : Conforme
Visual and dimensional control : Conform
Marks/Marquage : BC B7 8.8

